
 

 

 

  
 
 
 
 
 
 

   
   
 
 
 
 
 
 
 
 
 

Determining the Fate of 
Drinking Water Sludge at the 
Rya Wastewater Treatment 
Plant in Gothenburg 
 
Master’s thesis in the Master’s Programme Infrastructure and 
Environmental Engineering 
 

 
 
HANNES LÖFGREN 
 
 
 
 
 
 
 
 
 
 
 
DEPARTMENT OF ARCHITECTURE AND CIVIL ENGINEERING 
CHALMERS UNIVERSITY OF TECHNOLOGY 

Gothenburg, Sweden 2021 

www.chalmers.se



  
 

MASTER’S THESIS ACEX30 

 

 

 

 

 

 

 

 

 

 

 

Determining the Fate of Drinking Water Sludge  

at the Rya Wastewater Treatment Plant in Gothenburg 

Master’s Thesis in the Master’s Programme Infrastructure and Environmental Engineering 

HANNES LÖFGREN 

 

 

[...]
has been evaluated by Kärrman (2017) and Rambøll (2016) comparing the two alternatives with 

respect to economic, social, environmental and technical aspects. In addition, the potential 

effects of DW sludge on WWTP processes have been investigated by students at Chalmers 

university of technology (CTH), Klint et al. (2015) and Graham-Jones (2014). The results 

indicated that DW sludge negatively affected settling properties of the activated sludge at the 

Rya WWTP, as well as increased sludge dewatering time. The reports by Kärrman (2017) and 

Rambøll (2016) was used as decision support when determining the whether the DW sludge 

should be treated at the Rya WWTP or not. The conclusion was that the current method for 

disposal should be kept, mainly because the current knowledge on the effects of DW sludge has 

on wastewater treatment processes comes with a lot of uncertainties (Göteborgs Stad, 2017). 

 

This thesis seeks to investigate the actual fate of the DW sludge when it arrives at the Rya 

WWTP. The main method is to track the DW sludge through indicator substances, i.e, different 

metals which are typically present in DW sludge, or found in higher concentrations compared 

to the sludge at Rya WWTP, which consists WW sludge mixed with DW sludge, making it 

possible to differentiate between DW sludge and WW sludge.  

1.3 Aim and objectives  

The aim of this thesis is to provide deeper knowledge for decisions regarding the DW sludge 

from Lackarebäck and Alelyckan which is received and treated by the Rya WWTP. By doing 

so, the hope is to contribute to the sustainable development of DW sludge treatment and WWTP 

processes. This is achieved by determining the fate of the DW sludge when it reaches the 

primary settlers at the Rya WWTP. In the case of the Rya WWTP an interest in knowing the 

effects of WTP sludge on wastewater treatment has been shown. If the fate of DW sludge can 

be determined as it reaches the Rya WWTP, it could potentially assist in further studies on the 

topic. 

1.4 Hypothesis and research question 

The hypothesis consists of three possible cases which are presented in Figure 1. The first case 

assumes that when the DW sludge reaches the primary settlers, it is removed to such an extent 

that it does not reach the biological treatment at Rya WWTP. In the second case, the DW sludge 

is not removed in the primary settlers and reaches the biological treatment step. The third case 

is a combination of the first and second, which means that the DW sludge is removed in the 

primary settlers to some extent, but a fraction also reaches the biological treatment step. The 

research question which follows is:  

 

What is the fate of DW sludge when it reaches the primary settlers at the Rya WWTP?  



 

 

 

CHALMERS Architecture and Civil Engineering, Master’s Thesis ACEX30 3 

 

Figure 1. Three cases of the fate of DW sludge when it reaches the primary settlers at Rya WWTP (Davidsson, 

2019; Nunes et al., 2017). 

1.5 Limitations  

This thesis is limited to only analyze the fate and distribution of DW sludge at the Rya WWTP. 

This means that the effects of DW sludge on different parts of the treatment process at the Rya 

WWTP will not be investigated. Any reporting of the effects of DW sludge will be based on 

what prior studies have concluded. Moreover, the study is a case study, thus, mainly 

representative of the conditions at Lackarebäck, Alelyckan and the Rya WWTP. The literature 

review will not be the focus of this thesis, which also means that it only includes a few chosen 

studies on the topic of DW sludge disposal and its effects on wastewater treatment processes.  

2 Prior knowledge and background   

The following chapter includes a literature review which provides background knowledge 

regarding the challenges associated with DW sludge disposal, disposal methods and the effects 

of DW on different wastewater treatment processes. Moreover, the specific case study is 

presented in greater detail, providing information about the treatment at Rya WWTP and the 

sludge disposal at Lackarebäck and Alelyckan DWTPs.   

2.1 Case study background 

In Gothenburg, Sweden’s second largest city which is situated on the west coast (Göteborgs 

Stad, n.d a) , the Rya WWTP operates. The treatment plant is owned by the company Gryaab 

AB, whose ownership is shared by eight different municipalities, one of them being the 

Gothenburg municipality (Gryaab, n.d). The treatment plant received just over 810 000 person 

equivalents (pe) of wastewater. Out of the 810 000 pe,  the majority comes from households, 

and a much smaller fraction, 70 000 pe from industries, in the year of 2015 (Nunes et al., 2017). 

The drinking water in Gothenburg is produced by two DWTPs, Alelyckan and Lackarebäck 

Case 3 

DW 

sludge 

Sludge 

treatment 

Case 2 

 

Biological 

Treatment   

-Activated 

sludge 

Secondary 

settler 

Biological Treatment   

-Trickling filters and 

MBBRs 

 Primary 

settler 

Case 1 

 Primary 

settler 

Sludge 

treatment 

DW 

sludge 



CHALMERS, Architecture and Civil Engineering, Master’s Thesis ACEX30 4 

(Göteborgs Stad, n.d b). In the process of treating the raw water, which comes from Göta Älv 

River, aluminum sulfate is added as a coagulant. In the case of Lackarebäck, the water is first 

transported from the Göta Älv river to lake Delsjön before used as raw water. As mentioned 

earlier, the use of aluminum based salt causes participates in the form of aluminum hydroxide 

which form flocs and settles together with impurities, reducing the turbidity of the raw water, 

producing DW alum sludge. The current solution, which is applied at both Lackarebäck and 

Alelyckan is to send the sludge to the Rya WWTP for treatment, using the sewer network. 

Slightly more than 1400 tons of total solids, TS (dry matter)  was sent to Rya WWTP for 

treatment in 2012 (Rambøll, 2016). 

 

The current practice, which means that the Rya WWTP receives and treats alum sludge has 

been discussed and researched prior to this thesis. In the case of Rya WWTP, there are future 

challenges which have to be considered, and therefore, other ways of dealing with the DW 

sludge have been discussed, mainly by looking at options for treating the WTP sludge locally 

in conjunction with the DWTPs (Kärrman, 2017; Rambøll, 2016). Rya WWTP is concerned 

with increased hydraulic loadings. The geographical location of the Rya WWTP makes 

expansion of the treatment facility difficult. In addition, forecasts which stretches until the year 

of 2030, suggest that current hydraulic loading will increase due to population growth, changes 

in industrial actives and because smaller WWTPs will cease their operation and instead connect 

to the Rya WWTP. Stricter discharge limits are expected as well, and the Rya WWTP must 

look for ways of reducing the hydraulic loading. Finally, the Rya WWTP also produces sludge 

which in recent years has become certified under the name of REVAQ. This means that the 

quality of the sludge must considered (Davidsson, 2020; Nunes et al., 2017). 

2.1.1 The Rya WWTP treatment process 

An overview of the wastewater treatment process can be seen in Figure 2, which depicts a 

compact and simplified version of the different processes at Rya WWTP.  

 

The wastewater flow is typically somewhere around 4 m3/s as a yearly average but varies 

between 2 to16 m3/s (M. Neth, personal communication, 2021-05-28) and when it reaches the 

Rya WWTP it undergoes what is referred as physical treatment in Figure 2.  The water is 

pumped into the treatment plant by specific inlet pumps. Coarse bar screens hinder larger debris 

from entering the treatment plant. Following the coarse bar screens, the water is led to sand 

traps where inorganic particles that are heavy enough to sink, such as sand, are removed. The 

water then passes through finer bar screens which removes finer materials. In the next step, 

which is referred to primary sedimentation, the water reaches the primary settlers where 

particles settle and forms what is called primary sludge. The primary sludge, which is mixed 

with WAS from the secondary settlers is removed by scrapers and sent for further treatment 

and eventually ends up as dewatered sludge (Davidsson, 2020; Nunes et al., 2017).  

 

Further treatment to remove organic matter and nitrogen occurs in the biological treatment step. 

To degrade organic matter, the biological treatment process utilizes heterotrophic bacteria 

which are present in the wastewater.  The process of degrading organic matter is aerobic, which 

means that it requires the addition of oxygen to properly function, which is why specific zones 

are aerated to enhance/sustain the process of degradation. The nitrification process involves 

nitrifying bacteria which transforms ammonium, NH4, to nitrite, NO2
- and then nitrite to nitrate, 

NO3
-, which subsequently is used by denitrifying bacteria in an anoxic process called 

denitrification. The denitrification process converts nitrate, NO3
-, to nitric oxide, NO, a then to 

nitrous oxide, N2O and finally to nitrogen gas, N2, which is released back into the atmosphere. 



 

 

 

CHALMERS Architecture and Civil Engineering, Master’s Thesis ACEX30 5 

There are zones which are not aerated to promote the growth of denitrifying bacteria, which, in 

the absence of oxygen uses the nitrate for oxidation (Davidsson, 2020; la Cour Jansen et al., 

2019; Nunes et al., 2017). At the Rya WWTP, additional treatment of nitrogen takes place in 

trickling filters and Moving Bed Bio Reactors (MBBRs). Nitrification occurs in the trickling 

filters and one MBBR. Denitrification occurs in one MBBR and in the activated sludge (M. 

Neth, personal communication, 2021-05-28).  

 

In the secondary settlers, the sludge that settles is returned to the activated sludge process and 

some of the activated sludge, so called Waste Activated Sludge (WAS) is returned to the 

primary settlers and mixed with the primary sludge. As mentioned, the mixed sludge is removed 

and sent for further sludge treatment. The final treatment of the wastewater is the removal of 

suspended particles using disc filters, as seen in Figure 2. The wastewater from both secondary 

settlers and MBBR denitrification passes the disc filters and finally, the treated water is released 

into the recipient. In Figure 2, two locations are marked as chemical treatment. In conjunction 

with the biological treatment, iron sulfate is added to precipitate phosphorus. The precipitated 

phosphorus becomes a part of the activated sludge. In the case of extreme hydraulic loading, 

polyaluminum chloride is used (after physical treatment), which causes direct precipitation. The 

wastewater is then bypassed to make sure that the tanks for activated sludge treatment are not 

overloaded (Davidsson, 2020; Nunes et al., 2017).  

 

In the sludge treatment, see Figure 2, several steps take place which are not shown in the Figure. 

The sludge is first thickened by the addition of polymers and then sent to the anaerobic digestion 

chamber which is used to produce biogas. A substantial amount of the organic contents of the 

sludge is transformed to methane and carbon dioxide. After the anaerobic digestion, the sludge 

is dewatered in a screw press and the final product is called dewatered sludge. It should be 

mentioned that the Rya WWTP receives external loads of organic matter such as grease from 

industrial kitchens, which is added externally to the system, and becomes a part of the sludge. 

The dewatered sludge could potentially be used for agricultural purposes, assuming it fulfils 

the requirements of REVAQ certification system or the requirements for agricultural use 

(Davidsson, 2020; Nunes et al., 2017).  

 



CHALMERS, Architecture and Civil Engineering, Master’s Thesis ACEX30 6 

 

Figure 2. Simplified overview of the treatment process at Rya WWTP (Davidsson, 2019; Nunes et al., 2017). 

2.1.2 Lackarebäck and Alelyckan sludge disposal 

The description which follows are mainly based on Rambölls report (Rambøll, 2016) and 

information provided by Kajsa Engblom from Kretslopp och vatten, Göteborgs Stad (K. 

Engblom, personal communication, 2021-04-30), who has been assisting as an expert on the 

processes at Lackarebäck and Alelyckan.  

 

At Alelyckan DWTP the system consists of six flocculation and sedimentation systems. The 

DW sludge that is produced is either removed by scrapers in the sedimentation tanks or released 

when the flocculation tanks are emptied and flushed. Four flocculation tanks with a volume of 

750 m3 are emptied every twelfth week. The subsequent sedimentation tanks, each with a 

volume of 1650 m3 are emptied every fourth week. Two other flocculation tanks with a volume 

of 730 m3 each are emptied around every 3,5 week. The subsequent sedimentation tanks, each 

with a volume of 1700 m3 are flushed 15 times each year and scraped every fifth hour. The 

sludge which is emptied, flushed or scraped is transported to a balancing reservoir, if 

overflowed, releases some of its contents to the nearby storm water network. This means that 

some amount of the DW sludge, mostly the aqueous phase(K. Engblom, personal 

communication, 2021-06-21), is released to the Göta River and is not sent to the Rya WWTP 

for treatment.  

 

The system at Lackarebäck DWTP consists of seven flocculation and sedimentation systems. 

The flocculation tanks are emptied 1,3 times every week and the sedimentation tanks are 

scraped 1,3 times every week. There is no balancing reservoir at Lackarebäck DWTP. 

Sludge treatment 

  Physical 

treatment  

Biological 

Treatment   

-Activated sludge 

Disc 

filters 

Primary 

settler 

Secondary 

settler 

Biological Treatment   

-Trickling filters and MBBRs 

Direct precipitation 

Phosphorus precipitation 

Waste Activated Sludge (WAS) 

Treated 

water 

Activated sludge  

Mixed 

sludge  

Dewatered sludge  



 

 

 

CHALMERS Architecture and Civil Engineering, Master’s Thesis ACEX30 7 

2.2 Literature review 

2.2.1 Disposal and disposal methods 

The disposal of DW sludge poses challenges economically, technically, socially and 

environmentally. The residues from water treatment could potentially be harmful to the 

environment, which consists of unwanted substances, e.g pathogens and chemicals used in the 

process of coagulation, mainly salts in the form of aluminum- or iron sulfate. Economic 

concerns arise when the sludge must be transported and properly disposed of and treated (Urban 

& Isaac, 2018). The methods for disposal of DW sludge includes, for instance, landfill disposal, 

water disposal, cement – and brick industries and treatment at a WWTP. The methods which 

are mentioned here are being used, or have been used by several European countries, and the 

methods which are used varies between each country. The most commonly used method among 

ten European countries which includes Sweden, is landfill disposal, based on data collected in 

the 1990s (Blomberg, 1999). The  reason for using WWTPs for treating DW sludge are for 

instance,  that some DWTPs are located in areas suffering from spatial constraints, which means 

that necessary space to build proper treatment facilities is lacking (Filho et al., 2013). By using 

the local sewer network to dispose of the DW sludge and allowing it to be treated in a WWTP, 

already existing treatment capacities are being used.   

2.2.2 Utilization  

The potential for using DW sludge to treat phosphorus in wastewater has been the subject of 

several studies (Mohammed & Rashid, 2012; Yang et al., 2006; Yang et al., 2009; Zhao et al., 

2007). These studies have specifically focused on sludge produce by using aluminum salts, 

creating alum DW sludge. One reason being is that it potentially serves as sustainable option 